



TEST REPORT

Report No. : CH:TX:1142042063

DATE : 12/12/2020



UTTAM POLYRUBS INDIA PRIVATE LIMITED

G-1/1060 & 1061 RIICO INDL. AREA, PHASE-III BHIWADI
Rajasthan, Alwar-301019
IN

CONTACT PERSON : MR. ARVIND SONEJA

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :

PRODUCT DESCRIPTION	SOLE SHEET
COLOUR	DURALYT PREMIUM
FIBRE CONTENT	NATURAL
COUNTRY OF DESTINATION	RUBBER
COUNTRY OF ORIGIN	INDIA
SAMPLE RECD ON	INDIA
	09-Dec-2020
	TESTING PERIOD : 09/12/2020 - 12/12/2020

TESTS	PASS	FAIL	REMARKS
ROSS FLEXING AT -5°C			Refer results.
ABRASION RESISTANCE			Refer results.

JOE No. : 2042822089

Page 1 of 4

Control No.:1142545389

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.



TEST REPORT

Report No. : CH:TX:1142042063

DATE : 12/12/2020



per pro SGS India Private Ltd.

R.GANESAN

SECTION IN CHARGE

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

JOE No. : 2042822089

Page 2 of 4

Control No.:1142545389

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.

SGS India Pvt. Ltd.

Consumer and Retail, 28 B/1 (SP), 28 B/2 (SP), Second Main Road, Ambattur Industrial Estate, Ambattur, Chennai-600 058 Phone: 91-44-66081600, Fax: 91-44-66081700

Member of the SGS Group (SGS SA)



TEST REPORT

Report No. : CH:TX:1142042063

DATE : 12/12/2020



R E S U L T S

REQ

ROSS FLEXING AT -5°C

TM 60:1992

Cut Growth Rate	Nil
Cut Growth (At 150000 Cycles)	No cut growth

ABRASION RESISTANCE

TM 174:1994

Type of Machine Used: Drum Abrasion

RELATIVE VOLUME LOSS	192.8 mm ³
DENSITY	0.82 g/cc

Note: 1.Test is performed as per Customer's request.
2.Sample Conditioned at 20±2°C & RH: 65±5%.

***** End of Page*****

TEST REPORT

Report No. : CH:TX:1142042063

DATE : 12/12/2020



R E S U L T S

REQ



**** End of Report ****